accelerating the pace of prosperity

EXPORT PROCESSING ZONES AUTHORITY

Ministry of Industries, Government of Pakistan

No. Eng-14-500/E July 18,2023

Mr. Noman Anwar
(Proprietor)

M/s Greenway Electric Store,
Shop No. 1-5, Arambagh Masjid,
Shahrah-e-Liaqaut,

Karachi.

Subject: BRAND APPROVAL & ENLISTMENT OF GES CABLE

1 Please refer to your letter No. nill dated June 01, 2023 as above captioned subject.
2 We are pleased to inform you that, the request for enlistment of your firm in
Karachi Export Processing Zones has been-examined and found as per the standards &
specification for electric cable to be used for energization of factory on the following
terms & conditions:

a. The quality of cable as per mentioned in your spécification should not be
compromised.

. b. Before supply of cable to any KEPZ unit, youhave to submit a sample of the cable
for scrutiny / record. . .

c. The agreement of supply between your firm & investor will be treated as private
supply. In case of any default EPZA will not be made any party.

d. If above terms and conditions are acceptable please provide a copy of same
enlistment letter duly certificate as accepted to this Authority. ’

With Best regards.

—
(Engr. Nasir Hidayat Khan)
General Manager (Engineering)

Landhi Industrial Area Extention, Mehran Highway, Karachi 75150 Pakistan.
UAN: 111-777-222 Tel: (92-21) 35082001-2 Fax: (92-21) 35082009-35082005 E-mail: info@epza.gov.pk Website: www.epza.gov.pk






" HIGH VOLTAGE ENGINEERING LABORATORY

DEPARTMENT OF ELECTRICAL ENGINEERING
UNIVERSITY OF ENGINEERING AND TECHNOLOGY
LAHORE-54890, PAKISTAN

3-Cable Specimen 4 mm* Single Core PVC Insulated Copper Conductor Cable

Make: GES Cables
Colour: Blue
Room Temperature: 352C
Specification: BS-6360, 6346, 6004, 60228
E__Sr.No. Test Carried Out Units | Requirements Results Remarks
L 1. No. of Wires - 7 7 Pass
| 2 Strand Diameter —ohm 0.85 (.85 Pass
I3 Overall Diameter mm | 3.60-4.00 4.12 Pass
[ 4. Insulation Thickness mm 0.80 1.09 Pass
5. D.C. Resistance at 20° C Q/km 4.61 4.18 Pass
6. Insulation Resistance at 20° C M-Q/km 0.0087 Above 0.0087 Pass
7. High Voltage Test at 3.5 kV for 5 Minutes No Breakdown of Insulation Recorded
4-Cable Specimen: 6 mm’ Single Core PVC Insulated Copper Conductor Cable
Make: GES Cables.
Colour: Red
Specification BS:6360. 6746, 6346, 60228
Room Temperature: 35 °C
Sr.No. Test Carried Out Units | Requirements Results Remarks
1. No. of Wires - 7 7 Pass
2. Strand Diameter » mm 1.05 1.05 Pass
3. Overall Diameter mm 4.10-5.00 4.84 Pass
4. Insulation Thickness mm 0.80 1.11 Pass
o D.C. Resistance at 20°C Ohm/km 3.08 2.88 Pass
6. Insulation Resistance at 20°C M-Q/km 0.0075 Above 0.0075 Pass
7 High Voltage Test 3.5 KV for 5 Minutes No Breakdown of Insulation Recorded
" Remarks: The above cable sample; withstood the tests satifactorily.
Note: The results are valid only for the samples tested on 08.07.2020.

Test witnessed by:

Dr. Farhan Mahmood.

Assistant Professor, Department of Electrical Engineering,
UET, Lahore

Cq\/\/\dl,QL
Chairman Director
Department of Elcctric%ll IEngineering High Voltage Engineering Laboratory
CHAIRR AR
Depit. of Engg.
University of Cngineenng Page 2 of 2
& Technology, | 8

Office: +92-42-99029423, Web: www.uet.edu.pk Email: hvoltagelab@uet.edu.pk



HIGH VOLTAGE ENGINEERING LABORATORY

DEPARTMENT OF ELECTRICAL ENGINEERIN
UNIVERSITY OF ENGINEERING AND TECHNOLOGY y
LAHORE-54890, PAKISTAN

No. Univ./EED/0064/20
Dated: 09.07.2020

Green way Electric Store,
Arambagh Bus Stop Shahrah-e-Liaqat Karachi.

Subject: Testing of Electrial Cables.

The following cables samples were tested on 08.07.2020 in the High Voltage Engineering
Laboratory. In lieu of this testing fee Rs. 16,000/~ was deposited in the Habib Bank Limited,
Engineering University Branch. Lahore via Bank Challan No.34045 on 08.07.2020. The testing
results are reported below:
TEST REPORT:

1-Cable Specimen:

3/0.029 Single Core PVC Insulated Copper Conductor Cable.

Make: GES Cables
Colour: Red
Room Temperature: 30C
Specification BS: 6360, 6346, IEC-60502-1, 60332-1.
Sr.No. Test Carried Out Units Requirements Results Remarks
{15 No. of Wires: - 3 3 Pass
2. Strand Diameter inch 0.029 0.029 Pass
3. | Overall Diameter inch 0.137 0.137 Pass
F 4. [nsulation Thickness inch 0.35 0.36 Pass
5. | D.C. Resistance at 20°C Ohm/1000 yard 12.58 12.27 Pass
6. Insulation Resistance at 20°C | M-Ohm/yard 20 Above 20 Pass
7. | High Voltage Test 3.5 kV for 5 Minutes No Breakdown of Insulation Recorded
2-Cable Specimen: 7/0.029 Single Core PVC Insulated Copper Conductor Cable.
Make: GES Cables
Colour: Red
Room Temperature: 35°C
Specification BS: 6360, 6346, IEC-60502-1,60332-1
Sr.No. Test Carried Out Units Requirements Results | Remarks
1. No. of Wires - 7 i Pass
2 Strand Diameter inch 0.029 0.028 Pass
| 3. Overall Diameter inch 0.162 0.164 Pass
4. Insulation Thickness inch 0.035 0.038 Pass
S; D.C. Resistance at 20C Ohm/1000 yard 8,375 4.96 Pass
6. Insulation Resistance at 20 C | M-Ohm/yard 15 Above 15 Pass
T High Voltage Test 3.5 kV for 5 Minutes No Breakdown of Insulation Recorded

page 10f 2
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Office: +92-42-99029423,

Web: www.uet.edu.pk

Email: hvoltagelab@uef.edu.pk




GOVERNMENT OF PAKISTAN S0 No. .m.x.,(-._m_l_f’_:’z

Ministry of Science & Technology
>akistan Council of Scientific & Industrial Research

Laboratories Complex, Karachi
Shahrah-e-Dr. Salimuzzaman Siddiqui,Off University Road, Karachi-75280

............................................................

v . '
{ Dok KLOILOFFAI00I(NA{ Tuwwe Date: May 2 2017 | towes0l | Reveod nl

TEST REPORT

Test Report #. ILD/ATR/2021-13093-1
Name and Address of Client: M/s. Maria Ass! iates
Plot No. 118, BMCHS,

Office No. 801, Balad Trade Centre,
Block — 03, Alamgir Road, Karachi.

Date of receipt: 27-10-2021

Date: 23-11-2021

Ref. No: —
Description of the Sample: Sample No. |
Item: Wire (G.E.S. Cable 3/29 Mark if any: Nil
Lab. Code No ILD/ATR/2021-13093-1 Mark if any: Nil
Condition found on receipt: Normal
Sample Plan / Procedure used: N.A. Date of sampling: ~ N.A.
Environmental Conditions: Temp: === Humidity: —
(Where applicable)
Method Used: ASTM- E-53
Measurements & Results:

Copper (Purity) 99.78 %
Statement of Compliance: N.A.
Opinion / Interpretation (where required): N.A.

END OF REPORT

e This test report is based solely on the particular sample(s) i
: supplied by the customer and should not be reported i
® Sampling has not been pcrfgrmed by the PCSIR Labs and PCSIR does not accept the responsibility ﬂmm ixcml?s;)m lied is/are truly representative i
of any batch or stock or entire production. = o i
o While the PCSIR agrees to take every reasonable precaution to ensure validity of its test results, it assumes no liability there of beyond the amount of the fee

charged for the analysis/test.
o The customer shall assume full resonsibility for the ethical use of the results in the test report and the laboratory shall be held free from any and all

claims, which may result from the use of such data by the customer or others
o After completion of the test report the sample, if required, will be retained fo‘r one i i
) s s s month until negotiated otherwise.
o The contents of this report cannot be, in any manner, used for the publicity of the product or anygadveniscmcnt.

o Uncertainty of measurements can be provided on request.

D ~ G
Section Incharge Headjgf the Centre

Ph: Director General: +92-21-99261922; ILO: +92-21-99261919

DARYV. L0791 00741004_11+ Favs +07.91.00041047




GOVERNMENT OF PAKISTAN s pcsm.m.c._501_1 8 6_7
Ministry of Science & Technology

Pakistan Council of Scientific & Industrial Research
Laboratories Complex, Karachi
Shahrah-e-Dr. Salimuzzaman Siddiqui,Off University Road, Karachi-75280
i Doct KLCILO/FF/SIORINA) & lssme Date: May 2. 2017 i lwesn2 Rev#3 i
TEST REPORT
Test Report #. ILD/ATR/2021-13662-4 Date: 28-12-2021

X Name and Address of Client: M/s. Diamond Homes
Suit 2, GM Trade Centre, Plot No. B33. Jinnah Avenue,
Bahria Town, Karachi.

Ref. No: — Date of receipt: 08-12-2021
2. Description of the Sample: -
Item: G.E.S Cable 16mm 4 Core (Black Color Wire)  Mark if any: Nil
Lab. Code No ILD/ATR/2021-13662-4 Mark if;:x;y: Nil
Condition found on receipt: Normal ]
3. Sample Plan / Procedure used: N.A. Date of sampling: N.A.
4. Environmental Conditions: Temp: -— Humidity: —
(Where applicable)
5. Method Used: ASTM- E-53
6. Measurements & Results:
Copper (Purity) 99.93 %
Ts Statement of Compli_apcc: , N.A.
8. Opinion / Interpretation (where required): N.A.
END OF REPORT

* This is based solely on the particul iple(s) supplied by the and should not be reported in part.
25 ?mm ric ym“byﬂuPCSIRlelmdPCSIRdoalnotmq,ldnluponlibilltydlllllwim(i)mpphcdla/mlrulyrepnscnmivcilem(s)
batch or stock‘or entire By

® mmPCosrlRmuuwmmlemuummmwﬁdnyoﬂuwmﬂmhmnolhbnlnylhmofbcyondtheuno\mlormefu
charged for the analysis/test.

-mmmuumﬁdlmmlblllty{wdwuhlulunonhemmulnﬂnlulreponmdﬂnhbonloryshnllbeheldﬁeeﬁummymdnll
claims, which may result from the use of such data by the customer or others. y y "

o After completion of the test report the sample, if required, will be retained for one month until negotiated otherwise.

"lhﬁconlﬁllofmisrepoﬂmm(be.inwymnmer.unedfmuwwbligllyorunpwdmumyldvuﬁmmt . i

* Us inty of can be provided on request. b

Counter Signature

. ( .
Love Mot %
Head of ﬁéentre :’éen ral

General; +92-21-99261922; ILO: +92-21-99261919
492:21-99261904-11; Fax: 492-21-99261947
i1+ de@oesir-khi gov.ok: ilo@pesit-khi gov.pk













Test item does not meet the requirement:

Testing o
Date of Receipt of Test Item:

Date (s) of Performance of Test:
General Remarks
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Sr. No. PCSIR-LLC 161737-38

. FEROZEP =
(-1 TBoed BMTUACTIRT— T 02 EPUR ROAD, LAHORE 54600

= UA-1I01 lswoe #.02 " Tissve Date_1* July, 3071 Rev_# 00

o. EMTL / 851

Dated: 16" July, 2021
Page 4 of 5
BS 4346, IEC 60502-1 ]
Prescribed [ Observed l Verdm
| SHEATH THICKNESS
! Radial Thickness of Sheath (mean value) Min. 1.8 mm 2.03 mm P
| Smallest value of Sheath Thickness (mm) Min. 1.24 mm 1.878 mm P \
| Inner Sheath / Bedding Min. 1.0 mm 1.862 mm Pl
| Min. Thickness of Bedding Min. 0.6 mm 0.902 mm P |
r Overall Cable Diameter (mm) Approx. - 17.24 mm = ‘]
' ELECTRICAL TESTS 1
Voltage Test on Completed Cable P W
(3.5KV, 5 min.) No Breakdown No Breakdown Observed
Red 0.353 MQ.km P
- Yellow | 0.399 MQ.km P
Insulation Resistance at 70°C Min. 0.037 MQ.
T 1 Blue | 0.525MQkm p
| Black | 0.639 MQ.km P
Red 2.981 QVkm P
Yellow 3.040 Q/km P
DC Resistance of Conductors at 20°C Max. 3.08 Q/km
Blue 3.040 Q/km P
Black 3.034 QY/km P

B e e e e S S SN S S

GENERAL VIEW OF TESTED SAMPLE

Tel: ++92 42 99231699 PABX No. ++92 42 99230689-95 Fax: ++92 42 99230705
E-mail: € S5 all.com  Web Site: http:

/Nwww.pcsir-Ihr.gov. pk

2mupcsir@agm:







//\\' BAKHTIAR MALL

BAKHTIAR MALL

TO WHOM IT MAY CONCERN

e GES cables provided

This is to endorse that we have been using th
¢ House for the past one (01) year and have

by Green Way Electri
found the provided cables in order and satisfactory.

_/‘ :

Yours Sincerely.
BAKHTIAR MALIL.

ADDRESS:
3-1-77-186 Jinnah Road,
Quetta, PaKistan
CONTACT

081-2829527. 0315-2070801




FARHAN ASSOCIATES

T IT MAY CONCERN

This is to endorse that we have been using the cables provided by
Green Way Electric Store for the past One (01) Year and have founded the

Provided cables in order and in satisfactory Manners.

For Farhan Builders & Developers.

Y

A}

OFFICE NO. G-1, PLOT No. 15, Zulekah Palace, B.M.C.H.S , SHARFABAD, KARACHI

Tel: 34924441 - 0313-2189448 - 0321-2222665



Mehmood Booti, Opp Usman
Id S Lahore.
l‘B WIRE INDUSTRIES [wwsisssi

Subject: Approval of GES Cables in Bahria (KHI)

HB Wire Industries manufacturing all kinds of electrical Cables . We manufactured
all cables according to BSS Standards.i.e (6004 IEC 60502) etc . We are
manufacturing cables from last 15 years. Our Product Is GES Cabls. GES Cables
used pure Copper & high grade PVC. Our firm is also ISO certified. GES Cables
Copper quality and PVC insulation thickness also approved from university of

engineering Laboratory (UET LHR). | am also attaching GES Cables lab test report

with this.You need regarding our proposal expressed in this request letter for
approval in Bahria (KHI).

We are looking forward to further develop this together with you. It would be
wonderful if you grant us approval.

Thanks,

Regards,

Noman Anwar

uum%iscnu sFoR
Greenway Electrice Store,
‘ : E S Aram Bagh Bus Stop
Shahrah E Liaquat Karachi,

C A B L E s Fax:32627530
Mobile:0300-9256040
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Estate & Builders

Date: 18-03-2021

To Whom It May Concern

This is to endorse that we have been using the GES cables provided by Green Electric
Way Store for the past One (01) year and have founded the provided cables in order

and in satisfaction manner.

Prism Estate & Builders.

~) R
7@1&4@@ e @ @ X

& prismestatel@gmail.com & www.prismestate.com [ prism-estate-builders B Prism Esetate UAN 111 - 123 . 123

Head Office Gulberg Office Karachi Office)
OF # 7 & &, Prisan Arcade |, Mildway Ca | Office # 08, B ¥
Phase ViL, &

11 Fas: 05

€, Main

Main Babria Cvpr

awadpindi. Ph: 051




TOWHOM IT MAY CONCNERN

This is to endorse that we have been using the GES cables provided
by Green Way Electric Store for the past One (01) Year and have founded

the provided cables in order and in satisfactory Manner.

For Sumya Builders & Developers.

la?

Site Office: Plot No. 159-R, Block-3, P.E.C.H.S., Limited, Shaheed-e- Millat Road, Karachi.
Head Office: Plot No. 45, Block-3, Magbool C.H. Socicty ‘Alamgir Road. Karachi.
Phone: 021-34123654-55-56 Fax: No. 021-34123657
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BUILDERS &
DEVELOPERS

Dated: 29/11/2023

TO WHOM IT MAY CONCERN

This is to endorse that we have been using the GES cables provided
by Green Way Electric Store for the past One (01) Year and have

founded the Provided cables in order and in satisfactory Manner.

For D.G. Builders & Developers

Head Office: F-40, E-Street, Off Main 26th Street, Block 4 Clifton, Karachi.




GOVERNMENT OF PAKISTAN  svorcsci22 99889
Ministry of Science & Technology
Pakistan Council of Scientific & Industrial Research

Laboratories Complex, Karachi
Shahrah-e-Dr. Salimuzzaman Siddiqui,Off University Road, Karachi-75280

i Doc#t KLC/ILO/FF/510/01(NA) i Issue Date: May 2, 2017 i Issue#02

TEST REPORT
Test Report #. ILD/ATR/2022-15844 Date: 21-05-2022

Rev # 03

1 Name and Address of Client: M/s. Sawera Associates
Plot No. 19/1. CL-9, Civil Line, Karachi.

Ref.fNo: = === Date of receipt: 11-05-2022

2 Description of the Sample: Brand Name Universal Cable (Wire Size 3/29 Black Color)
Item: Wire Mark if any: Nil
Lab. Code No ILD/ATR/2022-15844 Mark if any: Nil
Condition found on receipt: Normal

3. Sample Plan / Procedure used: N.A. Date of sampling: N.A.
Environmental Conditions: Temp: ---- Humidity: ———
(Where applicable)

S Method Used: ASTM- E-53

— 6. Measurements & Results:
Copper (Purity) 99.89 %

Statement of Compliance: N.A.

8. Opinion / Interpretation (where required): N.A.

END OF REPORT

This test report is based solely on the particular sample(s) supplied by the customer and should not be reported in part.

Sampling has not been performed by the PCSIR Labs and PCSIR does not accept the responsibility that the item(s) supplied is/are truly representative item(s)
of any batch or stock or entire production.

While the PCSIR agrees to take every reasonable precaution to ensure validity of its test results, it assumes no liability there of beyond the amount of the fee
charged for the analysis/test.

The customer shall assume full resonsibility for the ethical use of the results in the test report and the laboratory shall be held free from any and all
claims, which may result from the use of such data by the customer or others.
After completion of the test report the sample, if required, will be retained for one month until negotiated otherwise.

The contents of this report cannot be, in any manner, used for the publicity of the product or any advertisement.
Uncertainty of measurements can be provided on request.

Prepared
g
Section Inchirge Head of the Centre

Ph: Director General: +92-21-99261922; ILO: +92-21-99261919
PABX: +92-21- 99261904-11; Fax: +92-21-99261947
Email : dg@pcsir-khi.gov.pk; ilo@pesir-khi.gov.pk
Website: www.pcsir.gov.pk; www.pcsir-khi.gov.pk




GOVERNMENT OF PAKISTAN  scvorcsicxcc2 305899
Ministry of Science & Technology
Pakistan Council of Scientific & Industrial Research

Laboratories Complex, Karachi
Shahrah-e-Dr. Salimuzzaman Siddiqui,Off University Road, Karachi-75280

i Doc# KLC/ILO/FF/510/01(NA) i

Issue Date: May 2, 2017 I Issue#02 Rev # 03

TEST REPORT
:21-05-2022
Test Report #. ILD/ATR/2022-15845 Date: 21-05

s Name and Address of Client: M/s. Sawera Associates : )
3 Plot No. 19/1. CL-9. Civil Line. Karachi.

Ref.No: =~ = === Date of receipt: 11-05-2022
ef. No:
2 Description of the Sample: Brand Name G.E S. Cable (Wire Size 3/29 Black Color)
x Item: Wire Mark if any: Nil
LLab. Code No ILD/ATR/2022-15845 Mark if any: Nil
Condition found on receipt: Normal
37 Sample Plan / Procedure used: N.A. Date of sampling: N.A.
4. Environmental Conditions: Temp: ---- Humidity: f—
(Where applicable)
5 Method Used: ASTM- E-53
—~ 6. Measurements & Results:
Copper (Purity) 99.81 %
7. Statement of Compliance: N.A.
8. Opinion / Interpretation (where required): N.A.

END OF REPORT

® This test report is based solely on the particular sample(s) supplied by the customer and should not be reported in part.

® Sampling has not been performed by the PCSIR Labs and PCSIR does not accept the responsibility that the item(s) supplied is/are truly representative item(s)
of any batch or stock or entire production.

® While the PCSIR agrees to take every reasonable precaution to ensure validity of its test results, it assumes no liability there of beyond the amount of the fee

charged for the analysis/test.

The customer shall assume full resonsibility for the ethical use of the results in the test report and the laboratory shall be held free from any and all
claims, which may result from the use of such data by the customer or others.
After completion of the test report the sample, if required, will be retained for one month until negotiated otherwise.

The contents of this report cannot be, in any manner, used for the publicity of the product or any advertisement.
Uncertainty of measurements can be provided on request.

Prepared by “
N
S
Secti ncharge Head e Centre Director

Ph: Director General: +92-21-99261922; ILO: +92-21-99261919
PABX: +92-21- 99261904-11; Fax: +92-21-99261947
Email : dg@pcsir-khi.gov.pk: ilo@pcsir-khi.gov.pk
Website: www.pcsir.gov.pk: www.pcsir-khi.gov.pk




GOVERNMENT OF PAKISTAN  sxoresnec2 095899
Ministry of Science & Technology
Pakistan Council of Scientific & Industrial Research

Laboratories Complex, Karachi
Shahrah-e-Dr. Salimuzzaman Siddiqui,Off University Road, Karachi-75280

 Doc# KLC/ILO/FF/510/01(NA)

Issue Date: May 2, 2017 ioIssue#02 i Rev#03 i

TEST REPORT
Test Report #. ILD/ATR/2022-15845 Date: 21-05-2022

15 Name and Address of Client: M/s. Sawera Associates
Plot No. 19/1. CL-9. Civil Line., Karachi.

Ref. No: P Date of receipt: 11-05-2022
2 Description of the Sample: Brand Name G.1 E S. Cable (Wire Size 3/29 Black Color)
[tem: Wire Mark if any: Nil
LLab. Code No ILD/ATR/2022-15845 Mark if any: Nil
Condition found on receipt: Normal
3 Sample Plan / Procedure used: N.A. Date of sampling:  N.A.
4, Environmental Conditions: Temp: ---- Humidity: o
(Where applicable)
S Method Used: ASTM- E-53
% 6. Measurements & Results:
Copper (Purity) 99.81 %
7. Statement of Compliance: N.A.
8. Opinion / Interpretation (where required): N.A.

END OF REPORT
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GOVERNMENT OF PAKISTAN  sonoresex2395389
Ministry of Science & Technology
Pakistan Council of Scientific & Industrial Research

Laboratories Complex, Karachi
Shahrah-e-Dr. Salimuzzaman Siddiqui,Off University Road, Karachi-75280

i Doc# KLC/ILO/FF/510/01(NA) § Issue Date: May 2, 2017 i Issue# 02

TEST REPORT
Test Report #. ILD/ATR/2022-15844 Date: 21-05-2022

i Rev#03 i

il Name and Address of Client: M/s. Sawera Associates
Plot No. 19/1, CL-9, Civil Line, Karachi.

Ref. No: P Date of receipt: 11-05-2022

2. Description of the Sample: Brand Name Universal Cable (Wire Size 3/29 Black Color)
Item: Wire Mark if any: Nil
Lab. Code No ILD/ATR/2022-15844 Mark if any: Nil
Condition found on receipt: Normal

3. Sample Plan / Procedure used: N.A. Date of sampling: N.A.

4, Environmental Conditions: Temp: ---- Humidity: -
(Where applicable)

3 Method Used: ASTM- E-53

- 6. Measurements & Results:
Copper (Purity) 99.89 %
7. Statement of Compliance: N.A.
8. Opinion / Interpretation (where required): N.A.

END OF REPORT



